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Test Report

Report No.  A2200055788101001

Applicant  GUANG ZHOU COMM O DITIES CO.,.LTD
Address NO.49,SHIXIN ROAD,XINTANG TOWN,ZENGCHENG AREA,GUANGZHOU.

The following sample(s) and sample information was/were submitted and identified by/on the behalf
of the client

Sample Name Embossed composite bag

Color Clear

Material NTLON+LDPE

Sample Received Date Mar. 19, 2020

Testing Period Mar. 19, 2020 to Mar. 24, 2020

Test Requested As specified by client, to test Bisphenol A (BPA) in the submitted sample(s).
Test Method Please refer to the following page(s).

Test Result(s) Please refer to the following page(s).
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Test Method
S Measured
Test Item(s) est Metho Equipment(s)
Bisphenol A (BPA) Refer to US EPA 3550C:2007 & LC-MS-MS
US EPA 8321B:2007
Test Result(s)
Tested Item(s) Result MDL
Bisphenol A(BPA) N.D. 0.10 mg/kg
Sample/Part Description Transparent plastic
Remark: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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Test Process

Test Report

Weigh sampleandplace it
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Photo(s) of the sample(s)
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*** End of report ***
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Statement:

1. This report is considered invalid without approved signature, special seal and the seal on the perforation; %

2. The sample(s) and sample information was/were provided by the client who should be responsible for the D>
authenticity which CTI hasn’t verified; Y

3. The result(s) shown in this report refer(s) only to the sample(s) tested;
Without written approval of CTI, this report can’t be reproduced except in full;

5. In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.
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